
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

November 28, 2023 
 
 

x  

Daniel W. Martin, P.E. / Environmental Engineer Manager 
 
Maria D. Bebenek for Daniel W. Martin 
 

December 7, 2023 
 

x  

Maria D. Bebenek, P.E. / Environmental Program Manager 
 
Maria D. Bebenek 
 

December 7, 2023 
 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0084417 

Facility Type 
Non-
Municipal APS ID 803850 

Major / Minor Minor Authorization ID 1460209 

a 
Applicant and Facility Information 

a 

Applicant Name Quad B Enterprises LLC  Facility Name Village Square Plaza Mall  

Applicant Address PO Box 487   Facility Address 5282 Spring Road   

 Shermans Dale, PA 17090-0487   Shermans Dale, PA 17090  

Applicant Contact Brett Brunner  Facility Contact Brett Brunner  

Applicant Phone (717) 433-6538  Facility Phone (717) 433-6538  

Client ID 302070  Site ID 451481  

Ch 94 Load Status Not Overloaded  Municipality Carroll Township  

Connection Status   County Perry  

Date Application Received October 31, 2023  EPA Waived? Yes  

Date Application Accepted November 17, 2023  If No, Reason   

  

Purpose of Application This is an application for NPDES renewal  

a 

 



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 
Village Square Plaza Mall  
 
 

2 

Summary of Review 

The application submitted by the applicant requests a NPDES renewal permit for the Village Square Plaza Mall located at 5282 
Spring Road, Shermans Dale, PA 17090 in Perry County, municipality of Carroll Township. The existing permit became 
effective on June 1, 2019 and expires(d) on May 31, 2024. The application for renewal was received by DEP Southcentral 
Regional Office (SCRO) on October 31, 2023. 
 
The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent 
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of 
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed 
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from 
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL), 
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been 
included in the Summary of Review section.  
 
The subject facility is a 0.03 MGD treatment facility. The applicant does not anticipate any proposed upgrades to the treatment 
facility in the next five years. The NPDES application has been processed as a Minor Sewage Facility ( Level 1 ) due to the 
type of sewage and the design flow rate for the facility. The applicant disclosed the Act 14 requirement to Perry County Planning 
Commission and Carroll Township Planning Commission and the notice was received by the parties on October 23, 2023 and 
October 24, 2023. A planning approval letter was not necessary as the facility is neither new or expanding.   
 
Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Tributary 11060 
to Sherman Creek. The sequence of receiving streams that the Tributary 11060 to Sherman Creek discharges into are 
Sherman Creek and the Susquehanna River which eventually drains into the Chesapeake Bay. The subject site is subject to 
the Chesapeake Bay implementation requirements. The receiving water has protected water usage for warm water fishes 
(WWF) and migratory fishes (MF). No Class A Wild Trout fisheries are impacted by this discharge. The absence of high quality 
and/or exceptional value surface waters removes the need for an additional evaluation of anti-degradation requirements.     
 
The Tributary 11060 to Sherman Creek is a Category 2 and 5 stream listed in the 2022 Integrated List of All Waters (formerly 
303d Listed Streams). This stream is an attaining stream that supports aquatic life. The receiving stream is impaired for 
recreational uses. The receiving waters is not subject to a total maximum daily load (TMDL) plan to improve water quality in 
the subject facility’s watershed.  
 
The existing permit and proposed permit differ as follows:  

• Due to the EPA triennial review, monitoring shall be required for E. Coli. 

Sludge use and disposal description and location(s): Biosolids/sewage sludge disposed by Smiths Disposal at Penn Township 
in York County 
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 
 
 
 
 
 



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 
Village Square Plaza Mall  
 
 

3 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal 
for the following subject facility. 
 
Facility Name:    Village Square Plaza Mall 
 
NPDES Permit # PA0084417 
  
Physical Address: 5282 Spring Road 
   Shermans Dale, PA 17090 
 
Mailing Address: PO Box 487 
   Shermans Dale, PA 17090 
 
Contact:  Brett Brunner 
   Owner 
   (717) 433-6538 
   Bbrunner1@comcast.net 
 
Consultant:  Michael Kern 
   Operator/Consultant 
   Quality Water Resources, Inc. 
   (717) 225-4555 
   qwr@pa.net 
 

1.2 Permit History 
 
Permit submittal included the following information. 
 

• NPDES Application 

• Effluent Sample Data 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 5282 Spring Road, Shermans Dale, PA 17090. A topographical and 
an aerial photograph of the facility are depicted as Figure 1 and Figure 2.   
 
  



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 
Village Square Plaza Mall  
 
 

4 

Figure 1: Topographical map of the subject facility 

 
 
Figure 2: Aerial Photograph of the subject facility 

 
  



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 
Village Square Plaza Mall  
 
 

5 

2.1.2 Sources of Wastewater/Stormwater 
 
The facility does not have any contributions from industrial or commercial users. 
 
The facility did not receive hauled-in wastes in the last three years and does not anticipate receiving 
hauled-in wastes in the next five years. 
 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 0.03 MGD design flow facility. The subject facility treats wastewater using an 
equalization tank, an aeration tank, a settling tank, and a chlorine contact tank prior to discharge through 
the outfall.  The facility is being evaluated for flow, pH, dissolved oxygen, TRC, CBOD5, TSS, fecal 
coliform, nitrogen species, and phosphorus. The existing permits limits for the facility is summarized in 
Section 2.4.  
 
The treatment process is summarized in the table. 
 

Treatment Facility Summary 

 

Treatment Facility Name: Village Square 

 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage   Hypochlorite 0.03 

 

 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.03  Not Overloaded   

 

 

2.3 Facility Outfall Information 
 
The facility has the following outfall information for wastewater. 
 

 
The subject facility outfall is within the vicinity of another sewage/wastewater outfall. The downstream 
outfall is Creekview MHP (PA0084051) which is about 2 miles from the subject facility.  
 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, 
disinfecting, or maintenance and which may be detected in effluent discharged to waters of the 
Commonwealth. Chemicals excluded are those used for neutralization of waste streams, the production of 
goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 

• Sodium hypochlorite for disinfection 

• Soda ash for pH adjustment 

• Alum for pH adjustment 

Outfall No. 001  Design Flow (MGD) .03 

Latitude 40º 19' 18.59"  Longitude -77º 10' 10.00" 

Wastewater Description: Sewage Effluent 



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 
Village Square Plaza Mall  
 
 

6 

 

2.4 Existing NPDES Permits Limits 
 
The existing NPDES permit limits are summarized in the table. 
 

 

 
 
 
  



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 
Village Square Plaza Mall  
 
 

7 

3.0 Facility NPDES Compliance History 

3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
The DEP inspector noted the following during the inspection. 
 
04/23/2020:  
 

• An administrative inspection was conducted by telephone and email communication. The purpose 

of the inspection was to follow-up on the facility during the COVID-19 related restrictions. Ms. Kim 

Shaw (Quality Water Resources, Inc.) responded to the inquiry. The wastewater treatment facility 

was currently operating normal with all treatment units online. No significant operational changes 

were made to the treatment facility. Ms. Shaw stated that no recent bypasses, SSOs, or sampling 

issues have occurred since the last inspection. The facility had spare parts on hand and no 

significant maintenance issues since the last inspection. Ms. Shaw stated that there were no 

changes in staffing or outstanding issues. In a previous email dated 4-2-2020, the facility installed 

an effluent flowmeter to comply with the continuous / measured"monitoring requirement in Part A 

of their permit. 

 

3.2 Summary of DMR Data 
 
A review of approximately 1-year of DMR data shows that the monthly average flow data for the facility 
below the design capacity of the treatment system. The maximum average flow data for the DMR reviewed 
was 0.003759 MGD in July 2023. The design capacity of the treatment system is 0.03 MGD. 
 
The off-site laboratory used for the analysis of the parameters was ALS Environmental located at 301 
Fulling Mill Lane, Middletown, PA 17057. 
  



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 
Village Square Plaza Mall  
 
 

8 

DMR Data for Outfall 001 (from October 1, 2022 to September 30, 2023) 
 

Parameter SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 MAR-23 FEB-23 JAN-23 DEC-22 NOV-22 OCT-22 

             Flow (MGD) 
Average Monthly 

0.00323
6 

0.00288
7 

0.00375
9 

0.00300
8 

0.00359
4 

0.00240
4 

0.00292
8 

0.00296
8 

0.00359
7 

0.00298
1 

0.00315
7 

0.00298
5 

Flow (MGD) 
Daily Maximum 

0.00564
1 

0.00513
1 0.0105 

0.00625
5 

0.00654
6 

0.00645
9 

0.00757
8 

0.00621
5 

0.00728
4 

0.00634
7 

0.00663
3 

0.00506
3 

pH (S.U.) 
Instantaneous 
Minimum 6.61 6.75 6.76 6.68 6.8 6.25 6.29 6.43 6.63 6.59 6.89 7.0 

pH (S.U.) 
Instantaneous 
Maximum 7.73 7.7 7.7 7.31 7.32 7.42 7.12 7.52 7.23 7.72 7.62 7.66 

DO (mg/L) 
Instantaneous 
Minimum 7.05 6.8 6.3 8.48 9.0 9.75 11.24 10.25 9.9 10.35 8.03 8.3 

TRC (mg/L) 
Average Monthly 0.23 0.23 0.27 0.33 0.31 0.35 0.4 0.35 0.36 0.33 0.34 0.34 

TRC (mg/L) 
Instantaneous 
Maximum 0.41 0.33 0.45 0.56 0.51 0.5 0.48 0.49 0.70 0.8 0.68 0.6 

CBOD5 (mg/L) 
Average Monthly < 2 < 2.7 < 8 < 2.6 3.5 < 3.1 2.4 2.8 3.4 3.2 2.9 < 2 

TSS (mg/L) 
Average Monthly < 6 8 < 5 6 8 < 5 < 5 8 8 < 6 11 < 5 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 1 < 1 < 1 < 1 < 1 < 1 < 1 5 < 1 < 1 < 1 < 1 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum < 1 1 < 1 2 < 1 < 1 < 1 15 1 < 1 2 < 1 

Nitrate-Nitrite (mg/L) 
Annual Average          < 9.5   
Total Nitrogen (mg/L) 
Annual Average          < 10.7   

Total Nitrogen (lbs) 
Annual Average          

< 
0.55880

83   



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 
Village Square Plaza Mall  
 
 

9 

Ammonia (mg/L) 
Average Monthly 0.567 < 0.127 0.335 0.304 1.837       0.707 

TKN (mg/L) 
Annual Average          1.2   
Total Phosphorus 
(mg/L) 
Annual Average          1.9   
Total Phosphorus 
(lbs) 
Annual Average          

0.09922
76   

 



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 
Village Square Plaza Mall  
 
 

10 

 

3.3 Non-Compliance 
 

3.3.1 Non-Compliance- NPDES Effluent 
 
A summary of the non-compliance to the permit limits for the existing permit cycle is as follows. 
 
From the DMR data beginning in June 1, 2019 to November 27, 2023, the following were observed effluent non-
compliances. 
 
 

 
 
3.3.2 Non-Compliance- Enforcement Actions 
 
A summary of the non-compliance enforcement actions for the current permit cycle is as follows:  
 
Beginning in June 1, 2019 to November 27, 2023, there were no observed enforcement actions. 
 

3.4 Summary of Biosolids Disposal 
 
A summary of the biosolids disposed of from the facility is as follows. 
 

 
 

NON_COMPLIANCE_

DATE

NON_COMPL_

TYPE_DESC
PARAMETER

SAMPLE

_VALUE

VIOLATION_

CONDITION

PERMIT

_VALUE

UNIT_OF_

MEASURE
STAT_BASE_CODE FACILITY_COMMENTS

9/24/2019

Violation of 

permit 

condition

Fecal Coliform 1010 >    1000 No./100 ml
Instantaneous 

Maximum

We increased the % on the chemical feed pump to decrease the fecal 

level.  The monthly average was within limits.  

7/22/2021

Violation of 

permit 

condition

Ammonia-Nitrogen 12 >    11 mg/L Average Monthly

INCREASED MIXING IN AERATION & EQ TANKS.  WE HAVE ADDED AN 

AMMONIA REDUCER.  DUE TO DISINFECTION A CLEANER WAS 

INTORDUCED INTO THE WTP.  WE HAVE DISCUSSED WITH THE SITE 

Summary of Non-Compliance with NPDES Effluent Limits

Beginning June 1, 2019 and Ending November 27, 2023

2023 Gallons % Solids Dry Tons

January

February

March 6,000 0.5 0.125

April

May

June

July

August

September 6,000 0.5 0.125

Notes:

Sewage Sludge / Biosolids Production Information

Hauled Off-Site

2023

Biosolids/sewage sludge disposed by Smiths Disposal at 

Penn Township in York County



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0084417 